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44" & 50" Mower Deck - Belt & Idler Group44" & 50" Mower Deck - Belt & Idler Group44" & 50" Mower Deck - Belt & Idler Group44" & 50" Mower Deck - Belt & Idler Group
Mfg. No: 5901166Note: Unless noted otherwise, use the standard torque specifications
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44" & 50" Mower Deck - Belt & Idler Group44" & 50" Mower Deck - Belt & Idler Group44" & 50" Mower Deck - Belt & Idler Group44" & 50" Mower Deck - Belt & Idler Group
REF NOREF NOREF NOREF NO PART NOPART NOPART NOPART NO QTYQTYQTYQTY DESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTION

1 5023255 1 BELT (155" E. L. For 50" Deck)
1 5023256 1 BELT (151" E. L. For 44" Deck)
2 5044960 1 SPACER, .39 X 1.00 X .25
3 5044933 1 SPACER, .39 X .75 X .38
4 5023157 1 BOLT, 5/16-18 X 1-1/2" FLANGE
5 5025013X22 1 BOLT, 3/8-16 X 2-3/4" GD5 CZ
6 5025394 3 NUT, 3/8-16 HEX NYLOCK FLANGE
7 5025013X18 1 BOLT, 3/8-16 X 2-1/4" GD5 CZ
8 5025156 2 WASHER, 3/8 SAE
9 5025013X28 1 BOLT, 3/8-16 X 3-1/2" GD5 CZ
10 5020095 1 FITTING, Grease
11 1676148 2 BUSHING, 5/8 X 3/4 X 13/32, POWDER METAL
12 5400398D 1 ASSM, IDLER ARM 44" SIMPLICITY
13 5047125 1 SPACER, .39 X 1.00 X .88
14 5400402 1 WELD, MOUNT, IDLER, TENSION
15 5049003 3 ASSM, PULLEY IDLER
16 1674669 1 Spacer
17 1715435 1 SPRING, EXTEN, 1.0 OD, 6" LG, .118
18 5025392 1 NUT, 5/16-18 HEX NYLOCK FLANGE
19 5048383D 1 ANCHOR, SPRING
20 5045023 1 SPACER, .52 X 1.00 X .44
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44" & 50" Mower Deck - Housing, Arbors & Blades Group44" & 50" Mower Deck - Housing, Arbors & Blades Group44" & 50" Mower Deck - Housing, Arbors & Blades Group44" & 50" Mower Deck - Housing, Arbors & Blades Group
Mfg. No: 5901166Note: Unless noted otherwise, use the standard torque specifications
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44" & 50" Mower Deck - Housing, Arbors & Blades Group44" & 50" Mower Deck - Housing, Arbors & Blades Group44" & 50" Mower Deck - Housing, Arbors & Blades Group44" & 50" Mower Deck - Housing, Arbors & Blades Group
REF NOREF NOREF NOREF NO PART NOPART NOPART NOPART NO QTYQTYQTYQTY DESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTION

1 1714419 3 NUT, HEX FLANGE, 9/16-18
2 1713675 6 WASHER, Bellville, 9/16
3 1713161 3 PULLEY
4 1713613 3 HUB
5 1655729A 3 COVER, ARBOR HOUSING
6 ----- 3 BEARING, BALL, 3/4 X 1-3/4 X 5/8
7 1715724 3 SPACER, 21/32 X 3/4 X 5/8
8 1715723 3 SPACER, 11/16 X 5/32 X 2-11/16
9 1705897 3 BEARING, BALL, 11/16 X 1-9/16 X 15/32
10 1707335 3 SEAL, FOAM
11 1713338 3 ARBOR HOUSING ASSEMBLY

 -(Includes Ref No. 12)
12 1704314 3 FITTING, GREASE
13 1664847 24 BOLT TAPTITE, 5/16-18 X 3/4
14 5400403D 1 COVER, ARBOR, LH
15 5022308 2 BODY CLIP, 5/16-18
16 1713619 3 WASHER, 9/16, BLACK
17 1713609 3 SHAFT, ARBOR
18 1713196 3 SHIELD, GRASS, LOWER
19 1727774 3 BLADE, MOWER, 16-1/8

 -(For 44” Deck)
19 1726357 3 BLADE, MOWER, 18-1/8

 -(For 50” Deck)
20 1713089 3 WASHER, HEX, 11/16 X 2
21 1656916 3 WASHER, SPRING, 15/32, BLACK
22 2923471 3 BOLT, 7/16-14 X 1-1/4
23 5600107 1 DECK SHELL W/DECALS, 44" MOWER

 -(includes decals)
23 5600109 1 DECK SHELL W/DECALS, 50" MOWER

 -(includes decals)
24 1931318 1 CARRIAGE BOLT, 1/4-20 X 7/8
25 1705115 1 PLUG, HOLE
26 5401091D 1 COVER, ARBOR, RH
27 1705449 1 DEFLECTOR, PLASTIC
28 1960353 2 WASHER, 1/4, BLACK
29 1704873 1 CLAMP
30 1919326 1 WASHER, 5/16, BLACK
31 1723938 1 SPRING
32 1723323 1 VINYL CAP
33 1916964 2 WASHER, LOCK, 1/4
34 1916622 2 NUT, HEX, 1/4-20
35 5049245A 1 ROD, DEFLECTOR
36 5600232 1 DECK SHELL W/ DECALS, 50 - SNP 400Z

 -(24 HP MODELS ONLY)
37 1710703 1 SPACER-0.328IDX0.499ODX0.625LG PM
38 1960518 2 NUT-PUSH FOR .250 DIA THREAD .500 OD BLK
39 5025144X14 1 BOLT, CARRIAGE, 1/4-20 X 1.25, GD5,BLACK
40 1734181A 1 BAFFLE - FRONT 44/50 - BLACK
41 5025145X6 4 BOLT, 5/16-18 X 3/4 CARRIAGE
42 5025392 4 NUT, 5/16-18 HEX NYLOCK FLANGE
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44" & 50" Mower Deck Roller Group44" & 50" Mower Deck Roller Group44" & 50" Mower Deck Roller Group44" & 50" Mower Deck Roller Group
Mfg. No: 5901166Note: Unless noted otherwise, use the standard torque specifications
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44" & 50" Mower Deck Roller Group44" & 50" Mower Deck Roller Group44" & 50" Mower Deck Roller Group44" & 50" Mower Deck Roller Group
REF NOREF NOREF NOREF NO PART NOPART NOPART NOPART NO QTYQTYQTYQTY DESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTION

1 1714760 4 WHEEL, 2.00 WIDE  3.88 DIA 0.531ID POLY
2 5025392 6 NUT, 5/16-18 HEX NYLOCK FLANGE
3 5025145X6 3 BOLT, 5/16-18 X 3/4, CARRIAGE
4 5025394 4 NUT, 3/8-16 HEX NYLOCK FLANGE
5 5025145X8 2 BOLT, 5/16-18 X 1, CARRIAGE
6 1724538A 1 BAFFLE, BLOWOUT, 44" / 50" MOWERS

 -(S/N: 2012651720 & Below)
7 80003590 8 WASHER, 0500(0.51IDX0.87ODX.06THK) BLK
8 2108765 4 BOLT, WHEEL 3/8-16X2.781 .750 THRD YELLOW
9 5049017D 1 BRACKET, GUAGE WHEEL, LH
10 5049018D 1 BRACKET, GAUGE WHEEL, RH
11 5025145X6 10 BOLT, 5/16-18 X 3/4, CARRIAGE
12 5025057 10 NUT, 5/16-18 HEX NYLON LOCK
13 1716869A 1 BAFFLE, BLOWOUT RH 50" MWR - BLACK
14 1716870A 1 BAFFLE, BLOWOUT LH 50" MWR - BLACK
15 1734181A 1 BAFFLE, FRONT, 44 / 50 MOWER

 -(S/N: 2012651721 & Above)
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Brake GroupBrake GroupBrake GroupBrake Group
Mfg. No: 5901166Note: Unless noted otherwise, use the standard torque specifications
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Brake GroupBrake GroupBrake GroupBrake Group
REF NOREF NOREF NOREF NO PART NOPART NOPART NOPART NO QTYQTYQTYQTY DESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTION

1 5021098 4 BEARING, BRONZE FLANGE,  3/4"
2 5025394 11 NUT, 3/8-16 HEX NYLOCK FLANGE
3 5025013X6 4 BOLT, 3/8-16 X 3/4" GD5 CZ
4 5025034 1 NUT, 3/8-16 HEX
5 5025126 2 NUT, 1/4-20 HEX SERR. FLANGE
6 5025154 2 WASHER, 1/4 SAE
7 5025010X5 2 BOLT, 1/4-20 X 5/8" GD5
8 5048401D 1 WELD, MOUNT BRAKE LEVER
9 5025058X16 1 BOLT, 3/8-16 X 2" GD 5 TFL CZ
10 5025203X6 1 PIN, COTTER, 1/8" X 3/4"
11 5025214X8 1 PIN, CLEVIS, 3/8" X 1"
12 5025011X8 4 BOLT, 5/16-18 X 1"  GD5
13 5025392 4 NUT, 5/16-18 HEX NYLOCK FLANGE
14 5025155 2 WASHER, 5/16" SAE
15 5025075X6 4 BOLT, 3/8-16 X 3/4", ALLEN BUTTON
16 5048163D 1 WELD, SHAFT BRAKE LEVER
17 5025010X12 4 BOLT, 1/4-20 X 1-1/2" GD5
18 5025287 4 NUT, 1/4-20 HEX SIDE LOCK
19 5025035 2 NUT, HEX 3/8-24
20 5025013X16 1 BOLT, 3/8-16 X 2, GD5, CZ
21 5025128 2 NUT, 3/8-16 HEX LG. SERR FLG
22 5023215 12 BOLT, M6-1.0 X 14MM
23 5025169 12 WASHER, 1/4" LOCK
24 5048166D 1 WELD, SHAFT, REAR BRAKE
25 7022886YP 2 SWITCH PLUNGER NO/NC SNAP IN
26 5045619D 1 HANDLE, BRAKE LEVER
27 5045618D 3 WELD, PIVOT LINKAGE MOUNT
28 5041930 2 SPACER, .38 X .50 X .27
29 5023094 2 DRUM, BRAKE, 4-BOLT
30 5021171 2 CLEVIS, 3/8-24 PLASTIC
31 5010546 4 COLLAR, 3/8" SET
32 5023106 1 BRAKE ASSEMBLY, RH

 -(Not Shown)
33 5023188 1 BRAKE ASSEMBLY, LH
34 5045621D 1 BRACKET, SWITCH MOUNT
35 5100171 1 GRIP, BLACK FLEXIBLE
36 5022361 2 SPRING, BRAKE
37 5047091 2 ROD, BRAKE ADJUSTMENT
38 5047084D 2 LINK, BRAKE LOCK
39 5042553 1 ROD, BRAKE ENGAGEMENT 36"
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Bumper GroupBumper GroupBumper GroupBumper Group
Mfg. No: 5901166Note: Unless noted otherwise, use the standard torque specifications
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Bumper GroupBumper GroupBumper GroupBumper Group
REF NOREF NOREF NOREF NO PART NOPART NOPART NOPART NO QTYQTYQTYQTY DESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTION

1 5025394 6 NUT, 3/8-16 HEX NYLOCK FLANGE
2 5025156 6 WASHER, 3/8 SAE
3 5025013X8 6 BOLT, 3/8-16 X 1" GD5 CZ
4 5400356D 1 WELD, BUMPER, SNAPPER Z

 -(For Models with Kohler Engines)
5 5401074D 1 WELD, BUMPER, SNAPPER Z

 -(For Models with 20 HP Briggs & 19 HP Kawasaki Engines)
6 5023484 6 PLUG, PANEL, 1.25 BLACK
7 5403489D 1 WELD, BUMPER, SNAPPER Z

 -(For Models with 24 HP Briggs & Stratton Engines)
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Control Group LowerControl Group LowerControl Group LowerControl Group Lower
Mfg. No: 5901166Note: Unless noted otherwise, use the standard torque specifications
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Control Group LowerControl Group LowerControl Group LowerControl Group Lower
REF NOREF NOREF NOREF NO PART NOPART NOPART NOPART NO QTYQTYQTYQTY DESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTION

1 5010546 2 COLLAR, 3/8" SET
2 5025214X8 2 PIN, CLEVIS, 3/8" X 1"
3 5025211 2 PIN, HAIR, .0585 X 1-1/8
4 5023242 2 SPRING, CONTROL ROD
5 5023260 2 BUSHING, FLANGE 3/8ID X 7/8 LONG
6 5025057 4 NUT 5/16-18 HEX NYLON LOCK
7 5025011X10 2 BOLT, 5/16-18 X 1-1/4"  GD5
8 5025155 6 WASHER, 5/16" SAE
9 5025033 2 NUT, HEX 5/16-24
10 5025045 2 NUT 5/16-24 HEX NYLON LOCK
11 5025011X8 2 BOLT, 5/16-18 X 1"  GD5
12 5023212 2 NUT, 5/16 HEX LH
13 5025335 4 BOLT, M8-1.25 x 35MM
14 5025354 4 NUT, M8-1.25 Hex Nylon Lock
15 5025355 4 NUT, M8-1.25 Hex Serrated Flange
16 5022645 2 SPRING, COMPRESSION
17 5020047 2 SET COLLAR, 5/16"
18 5021171 2 CLEVIS, 3/8-24, PLASTIC
19 5049969 2 ROD, NEUTRAL CONTROL, 8"
20 5022978 2 DAMPENER
21 5104579YP 2 BALL JOINT 5/16-24 LH FEMALE STAMPED STL
22 5104578YP 2 BALL JOINT 5/16-24 RH FEMALE STAMPED STL
23 5103673 2 ROD, 5/16 X 8.38, LH-RH, CZ
24 5048923 2 ROD ASSEMBLY, SLIDER
25 5025035 2 NUT, 3/8-24 HEX
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Control Group PanelControl Group PanelControl Group PanelControl Group Panel
Mfg. No: 5901166Note: Unless noted otherwise, use the standard torque specifications
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Control Group PanelControl Group PanelControl Group PanelControl Group Panel
REF NOREF NOREF NOREF NO PART NOPART NOPART NOPART NO QTYQTYQTYQTY DESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTION

1 5022665 1 BODY CLIP, 1/4-20 X .500 DEEP
2 5025299X6 1 SCREW, ALLEN HEAD, 1/4-20 X 3/4"
3 5047779 1 CABLE, CHOKE CONTROL, 51 (Z)

 -(24HP Only)
4 5100182 1 CABLE, THROTTLE CONTROL, 36"

 -(19HP, 20HP, 24HP Only)
5 5049022 1 BRACKET, LOCK
6 5022269 1 O-RING, 7/8" ID X 1/16" W
7 5400717A 1 PLATE, CONTROL TANK COVER
8 1709188 1 HOLE, PLUG DASH
9 5022222 1 RING, SWITCH RETAINER, PTO
10 5022180 1 SWITCH, BLADE ENGAGEMENT
11 1737853 1 SWITCH ASMY-IGNITION INDAK NO KEYS/HKWR
12 5100996 1 HOUR METER, W/ SUPRESSOR
13 5025095 2 NUT, Hex Nylon Lock, 1/4-20
14 5025010X6 2 BOLT, 1/4-20 x 3/4
15 5025309 1 NUT, 3/8-24 HEX JAM
16 1737836 1 KEYS, BLISTER PK KIDS+MWRS DON'T MIX, DOM, USA MODELS ONLY

 -(USA Models Only)
17 1717550 1 COVER, SWITCH
18 1717549 1 NUT-HEX FLANGE 5/8-32 IGN SW DIE CAST
19 5100184 1 CABLE, CHOKE CONTROL, 43.5"

 -(19HP, 20HP Only)
20 5100181 1 CABLE, THROTTLE CONTROL, 27.5"

 -(18HP Only)
21 5100185 1 CABLE, CHOKE CONTROL, 35.25"

 -(18HP Only)
22 1960547 1 LOCKWASHER-INTERNAL TOOTH, .625 THIN BLK
23 1737837 1 KEYS, BLISTER PK KIDS+MWRS DON'T MIX, EXP, CE MODELS ONLY

 -(CE Models Only)
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Control Group UpperControl Group UpperControl Group UpperControl Group Upper
Mfg. No: 5901166Note: Unless noted otherwise, use the standard torque specifications
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Control Group UpperControl Group UpperControl Group UpperControl Group Upper
REF NOREF NOREF NOREF NO PART NOPART NOPART NOPART NO QTYQTYQTYQTY DESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTION

1 5021098 2 BEARING, BRONZE FLANGE,  3/4"
2 5021499 2 BEARING, FLANGE
3 5025013X14 4 BOLT, 3/8-16 X 1-3/4" GD5 CZ
4 5025394 6 NUT, 3/8-16 HEX NYLOCK FLANGE
5 5025179X4 4 10-24 X .5 SCREW
6 5025029 4 NUT, HEX, #10-24
7 5025013X8 2 BOLT, 3/8-16 X 1" GD5 CZ
8 5025096 4 NUT, 3/8-16 HEX NYLON LOCK
9 5025327 4 3/8-16 x 1-1/4 SOCKET HD CAPSCR
10 5025055X16 2 BOLT, 5/16-18 X 2" GD 5 TFL
11 5025139 4 NUT, 5/16-18 HEX LG SERR FLG.
12 5025055X14 2 BOLT, 5/16-18 X 1.75" GD 5 TFL
13 5025011X20 8 BOLT, 5/16-18 X 2-1/2"  GD5
14 5025155 12 WASHER, 5/16" SAE
15 5025392 8 NUT, 5/16-18 HEX NYLOCK FLANGE
16 5025170 4 WASHER, 5/16" LOCK
17 5025011X8 4 BOLT, 5/16-18 X 1"  GD5
18 5401020D 1 WELD, CONTROL SHAFT- RH
19 5401017D 1 WELD, CONTROL SHAFT- LH
20 5022068 2 GRIP, FOAM, 3/4" ID, 16" LONG
21 5047004 2 MOUNT, CONTROL ARM
22 5401096D 1 WELD, HANDLE MOTION CONTROL-LH
23 5401097D 1 WELD, HANDLE MOTION CONTROL-RH
24 5048264 8 SPACER, .63 X .39 X 1.50
25 5048169D 2 WELD, NEUTRAL PLATE
26 5022095 2 SWITCH, PLUNGER, N.O. / N.C.Not F
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Decals Group - Brand & ModelDecals Group - Brand & ModelDecals Group - Brand & ModelDecals Group - Brand & Model
Mfg. No: 5901166Note: Unless noted otherwise, use the standard torque specifications

Not F
or

Repro
duct io

n

Copyright ©  Briggs and Stratton. All Rights reserved 20 03-Jun-2019



Decals Group - Brand & ModelDecals Group - Brand & ModelDecals Group - Brand & ModelDecals Group - Brand & Model
REF NOREF NOREF NOREF NO PART NOPART NOPART NOPART NO QTYQTYQTYQTY DESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTION

1 1731955 1 DECAL, SNAPPER, SILVER & BLACK, 8.5"
2 5100476 1 DECAL, STRIPE, LH, SNAPPER
3 5100477 1 DECAL, STRIPE, RH, SNAPPER
4 5101328 1 DECAL, 400Z 24HP

 -(24 HP Models Only)
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Decals Group - Safety & CommonDecals Group - Safety & CommonDecals Group - Safety & CommonDecals Group - Safety & Common
Mfg. No: 5901166Note: Unless noted otherwise, use the standard torque specifications
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Decals Group - Safety & CommonDecals Group - Safety & CommonDecals Group - Safety & CommonDecals Group - Safety & Common
REF NOREF NOREF NOREF NO PART NOPART NOPART NOPART NO QTYQTYQTYQTY DESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTION

1 5100252 1 DECAL, MAIN
2 5100280 1 DECAL, THROTTLE CONTROL
3 5048970 1 DECAL, IGNITION SWITCH
4 1725941 1 DECAL, CZT HYDRO RELEASE
5 5048907 1 DECAL, BELT & BLADE

 -(Located Under Seat)
6 1720454 1 DECAL-TOUCH UP PAINT

 -(Located Under Seat)
7 1725703 1 DECAL, HEIGHT OF CUT
8 ----- 1 DECAL, US PATENT, ZTR

 -Not a serviceable part.
9 ----- 1 DECAL, ID PLATE

 -Not a serviceable part.
10 1704276 1 DECAL, DANGER, MOWER
11 ----- 1 DECAL-OPEI CERTIFIED ANSI B71.12003 GOLD

 -Not a serviceable part.
12 1722789 1 DECAL-44"- SILVER ON BLACK W/STRIPE
12 1722790 1 DECAL-50"- SILVER ON BLACK W/STRIPE
13 1704277 1 DECAL, DANGER, MOWER DISCHARGE
-- 5101990 1 DECAL, CZT HYRDO RELEASE
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Drive GroupDrive GroupDrive GroupDrive Group
Mfg. No: 5901166Note: Unless noted otherwise, use the standard torque specifications
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Drive GroupDrive GroupDrive GroupDrive Group
REF NOREF NOREF NOREF NO PART NOPART NOPART NOPART NO QTYQTYQTYQTY DESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTION

1 5025013X32 1 BOLT, 3/8-16 X 4" GD5 CZ
2 5025305 2 WASHER, .41 X 1.75 X .14
3 5025013X16 1 BOLT, 3/8-16 X 2, GD5, CZ
4 5025156 3 WASHER, 3/8 SAE
5 5025394 5 NUT, 3/8-16 HEX NYLOCK FLANGE
6 5025013X20 1 BOLT, 3/8-16 X 2-1/2" GD5 CZ
7 5025013X14 1 BOLT, 3/8-16 X 1-3/4" GD5 CZ
8 5044577 2 WASHER, .265 X 1.50 X .109, YZ
9 5025169 2 WASHER, 1/4" LOCK
10 5023215 2 BOLT, M6-1.0 X 14MM
11 5025013X8 1 BOLT, 3/8-16 X 1" GD5 CZ
12 5025034 2 NUT, 3/8-16 HEX
13 5022931 1 BELT, DECK DRIVE
14 5025429 1 EYEBOLT, 3/8-16 X 4, 2.13THRD, .75EYE, C
15 5021002 1 PULLEY, IDLER
16 5049184 1 SPACER, HYDRO IDLER PULLEY
17 5023254 2 KEY, 5MM   SQ  W/ RADIUS
18 5022157 2 BUSHING, BRASS, 1.25 X 1 X 1.25
19 5102004 1 SPACER, .39 X 1.00 X 2.55, SS

 -(was 5045135)
20 5048219D 1 PLATE, ANCHOR, SPRING
21 5023251 2 PULLEY, PUMP DRIVE
22 1715435 1 SPRING, EXTENSION, 1.00
23 5022621 1 PULLEY, IDLER, SINGLE FLANGE
24 5046430D 1 WELD, ARM, PUMP DRIVE IDLER
25 5045200D 1 WELD, ANCHOR EYEBOLT
26 5023252 1 PULLEY, Crankshaft, 1.0005 ID X 4.275 OD
27 5025437 4 SET SCREW, 5/16-24 X 3/8, KNURL, W/PATCHNot F

or

Repro
duct io

n

Copyright ©  Briggs and Stratton. All Rights reserved 25 03-Jun-2019



Electrical GroupElectrical GroupElectrical GroupElectrical Group
Mfg. No: 5901166Note: Unless noted otherwise, use the standard torque specifications
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Electrical GroupElectrical GroupElectrical GroupElectrical Group
REF NOREF NOREF NOREF NO PART NOPART NOPART NOPART NO QTYQTYQTYQTY DESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTION

1 5020927 1 SWITCH, IGNITION, 6 POST
 -(Includes Ref No. 2-4)

1 1737853 1 SWITCH, Ignition  (No Keys/HDWR)
2 5022789 1 KEY, IGNITION MOLDED SET
2 1737836 1 KEYS, Blister Pk (KIDS+MWRS DON'T MIX) (set of two, one coated)
3 5022790 1 COVER, PLASTIC, SNAP ON
4 1717549 1 NUT, HEX FLANGE 5/8-32 IGN SW DIE CAST

 -(was 5022791 plastic)
-- 1960547 1 LOCKWASHER, INTERNAL TOOTH .625 THIN BLK (Not shown - use under nut
5 1725523 1 HOUR METER, DIGITAL

 -(Includes Retaining Ring)
6 5022180 1 SWITCH, PTO
7 5400371 1 MAIN HARNESS ASSEMBLY
8 5048756 1 CABLE, #6 X 15" LONG, RING TERMINAL
9 5100541 1 SWITCH, NC, W/ TWIST-IN BASE
9 5100540 1 SWITCH, NC, W/ BOLT-IN BASE
10 1960536 2 BOLT, HEX WASHER HEAD PLASTITE, 1/4 X 1/2
11 5021199 1 CABLE TIE, PUSH MOUNT
12 5023222 1 CIRCUIT BREAKER, 20A
13 5048938 1 CRICUIT BREAKER WIRE ASSEMBLY
14 5023216 2 NUT, HEX JAM, 5/16-24
15 5023217 2 WASHER, LIGHT LOCK, 5/16
16 1724815 1 SOLENOID
17 5025010X6 4 BOLT, 1/4-20 X 3/4
18 5025126 4 NUT, HEX SERRATED FLANGE, 1/4-20
19 7022886YP 2 SWITCH, PLUNGER, NO/NC, SNAP IN
20 5021406 1 CABLE, #6 X 22" LONG, RING TERMINAL
21 ----- 1 BATTERY, 12 VOLT, 340 CCA, BCIU1
22 5021542 1 CABLE, #6 X 30" LONG, RING TERMINAL
23 1722009 1 STRAP, BATTERY, 14 LONG, RUBBER
24 5022095 2 SWITCH, PLUNGER, NO/NC
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Engine & PTO Group - BRIGGS & STRATTONEngine & PTO Group - BRIGGS & STRATTONEngine & PTO Group - BRIGGS & STRATTONEngine & PTO Group - BRIGGS & STRATTON
Mfg. No: 5901166Note: Unless noted otherwise, use the standard torque specifications
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Engine & PTO Group - BRIGGS & STRATTONEngine & PTO Group - BRIGGS & STRATTONEngine & PTO Group - BRIGGS & STRATTONEngine & PTO Group - BRIGGS & STRATTON
REF NOREF NOREF NOREF NO PART NOPART NOPART NOPART NO QTYQTYQTYQTY DESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTION

1 358777-0280-E1 1 * ENGINE, 20HP B&S Model 358777-0280-E1
2 5023187 1 MUFFLER
3 5025392 6 NUT, HEX NYLOCK FLANGE, 5/16-18
4 5025011X6 6 BOLT, 5/16-18 X 3/4 GD5
5 5025155 13 WASHER, 5/16" SAE
6 5048262D 2 BRACKET, MUFFLER SUPPORT
7 5025057 7 NUT, HEX NYLON LOCK, 5/16-18
8 5044617 3 WASHER, CLUTCH ANCHOR, 5/16
9 5043636 1 CLUTCH ANCHOR PAD
10 5050407X18 1 KEY, 1/4 SQ. X 2-1/4
11 5023100 1 CLUTCH, ELECTRIC
12 5042132 1 SPACER, .45 X 1.62 X .37
13 5023253 1 BOLT, CRANKSHAFT, 7/16 X 3-1/4
14 5021029 1 CABLE TIE, 12
15 5048226D 1 CLUTCH ANCHOR
16 5025011X14 4 BOLT, 5/16-18 X 1-3/4
17 5025188 1 WASHER, 5/16 INT TOOTH LOCK
18 5025011X8 3 BOLT, 5/16-18 X 1
19 5401071D 1 PLATE, HEAT SHIELD
20 5048681 1 HOSE, OIL DRAIN

 -(Not Shown)
21 5050833X6 1 WIRE LOOM, OIL DRAIN

 -(Not Shown)
22 5021500 1 CLAMP, VINYL INSULATED

 -(Not Shown)

Note: * See your local Briggs & Stratton distributor for parts & service.

Footnotes:Footnotes:Footnotes:Footnotes:
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Export Decals Group - Safety & CommonExport Decals Group - Safety & CommonExport Decals Group - Safety & CommonExport Decals Group - Safety & Common
Mfg. No: 5901166Note: Unless noted otherwise, use the standard torque specifications
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Export Decals Group - Safety & CommonExport Decals Group - Safety & CommonExport Decals Group - Safety & CommonExport Decals Group - Safety & Common
REF NOREF NOREF NOREF NO PART NOPART NOPART NOPART NO QTYQTYQTYQTY DESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTION

1 5061108 1 DECAL, MAIN CE
2 5100280 1 DECAL, THROTTLE CONTROL
3 5048970 1 DECAL, IGNITION SWITCH
4 1725941 1 DECAL, CZT HYDRO RELEASE
5 5048907 1 DECAL, BELT & BLADE

 -(Located Under Seat)
6 1725072 1 DECAL-TOUCH UP PAINT

 -(Located Under Seat)
7 1725703 1 DECAL, HEIGHT OF CUT
8 ----- 1 DECAL, US PATENT, ZTR

 -Not a serviceable part.
9 ----- 1 DECAL, ID PLATE

 -Not a serviceable part.
10 5061042 2 DECAL, CE DANGER
11 1704473 1 DECAL, HOT
12 1722789 1 DECAL-44"- SILVER ON BLACK W/STRIPE
12 1722790 1 DECAL-50"- SILVER ON BLACK W/STRIPE
13 1720389 2 DECAL-DANGER ROTATING BLADE  SYMBOLS
14 5061217 1 DECAL, DANGER, CE
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Fuel Tank GroupFuel Tank GroupFuel Tank GroupFuel Tank Group
Mfg. No: 5901166Note: Unless noted otherwise, use the standard torque specifications
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Fuel Tank GroupFuel Tank GroupFuel Tank GroupFuel Tank Group
REF NOREF NOREF NOREF NO PART NOPART NOPART NOPART NO QTYQTYQTYQTY DESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTION

1 5025011X6 16 BOLT, 5/16-18 X 3/4 GD5
2 5025155 10 WASHER, 5/16" SAE
3 5025392 8 NUT, 5/16-18 HEX NYLOCK FLANGE
4 5025299X4 2 SCREW, ALLEN HEAD, 1/4-20X1/2
5 5025386 6 SCREW, Allen Head, #10-24 x 3/8"
6 5025170 10 WASHER, 5/16" LOCK
7 5025011X8 4 BOLT, 5/16-18 X 1"  GD5
8 5048751 1 FUEL TANK ASSEMBLY

 -(Includes Ref. 17 - 23)
9 5048909D 2 PLATE, FUEL TANK BADGE - RED
10 5048763D 1 BRACKET, REAR SUPPORT - RH - RED
11 5400836D 1 BRACKET, REAR SUPPORT - LH - RED
12 5101651 1 FUEL CAP, 3.5", VENTED

 -was 5101272
13 5048752 1 TANK, FUEL - RH
14 5400919D 1 PLATE, SUPPORT, REAR TANK - RED
15 5023345 1 TANK, 2QT HYDRAULIC
16 5023191 1 CAP, HYDRAULIC RESERVOIR
17 5023061 1 ELBOW FITTING

 -(Not Shown)
18 5600050 1 GROMMET

 -(Not Shown)
19 5050925X20 1 HOSE, 20"

 -(Not Shown)
20 5023069 2 HOSE CLAMP

 -(Not Shown)
21 5023067 1 SCREEN FITTING

 -(Not Shown)
22 5023197 1 FUEL GAUGE

 -(Not Shown)
23 5022917X1 1 GROMMET

 -(Not Shown)
24 5025292 10 WASHER, GR. 9 FLAT
25 5300046 1 ASSM, FUEL HOSE

 -Not Shown (Includes Ref. 17 - 21)
26 93807 2 CLAMP, HOSE, RED
27 5050831X20 1 HOSE, 1/4" FUEL LINE, 20" LONG

 -(KOHLER & KAWI MODELS ONLY)
28 5050831X28 1 HOSE, 1/4" FUEL, 28.00"

 -(EUROPEAN MODELS ONLY)
29 5050831X31 1 HOSE, 1/4 FUEL, 31.00

 -(BRIGGS & STRATTON MODELS ONLY)
30 5402459D 1 PLATE, ENGINE GUARD, CE - RED

 -(EUROPEAN MODELS ONLY) (NOT SHOWN)
31 5102544 1 TANK, FUEL - LH

 -(S/N: 2014648789 & ABOVE)
31 5101181 1 TANK, FUEL - LH

 -(S/N: 2014648788 & BELOW)
32 5025127 2 NUT, 5/16-18 HEX SERRATED FLANGE (SMALL)

 -(EUROPEAN MODELS ONLY) (NOT SHOWN)
33 5022612 2 BUMPER, RUBBER 5/16-18

 -(EUROPEAN MODELS ONLY) (NOT SHOWN)
34 5025011X6 2 BOLT, 5/16-18 X 3/4 GD5

 -(EUROPEAN MODELS ONLY) (NOT SHOWN)
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Hydraulic Group (270HYD1)Hydraulic Group (270HYD1)Hydraulic Group (270HYD1)Hydraulic Group (270HYD1)
Mfg. No: 5901166Note: Unless noted otherwise, use the standard torque specifications
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Hydraulic Group (270HYD1)Hydraulic Group (270HYD1)Hydraulic Group (270HYD1)Hydraulic Group (270HYD1)
REF NOREF NOREF NOREF NO PART NOPART NOPART NOPART NO QTYQTYQTYQTY DESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTION

1 5023191 1 CAP
2 5023345 1 HYDRAULIC TANK
3 5021164 1 CLAMP, #10 HOSE STAINLESS
4 5050860X8P5 1 HOSE, 3/8 X 8.50" LONG
5 5022920 1 TEE FITTING
6 5050860X27 1 HOSE, 3/8 X 27" LONG
7 5022710 4 25.5" HOSE ASSEMBLY
8 5022634 4 FITTING, ADAPTER
9 5023091 2 WHEEL MOTOR
10 5023267 4 FITTING, 90 DEG. O-RING
11 5023268 10 CLAMP, HOSE
12 5101403 1 PUMP, HYDRAULIC - LH (PE-1HQQ-DV1X-XXXX)

 -Was 5023093
13 5023338 4 FITTING, ADAPTER
14 1719168 1 FILTER
15 5023096 1 FILTER HEAD
16 5400707 1 HOSE, 5/8 X 12.5" LONG
17 5023266 1 FITTING, TEE
18 5050860X7P5 3 HOSE, 3/8 X 7.5 “ LONG
19 5101404 1 PUMP, HYDRAULIC - RH (PE-1KQQ-DV1X-XXXX)

 -Was 5023092
20 5023091X1 2 KEY
21 5023091X2 2 NUT, CASTLE
22 5025203X10 2 PIN, COTTER, 1/8 X 1-1/4
23 5023346 1 ADAPTER, 90 DEG, 9/16-5/8 BARB
24 5061549 1 CLAMP, HOSE 7/8
25 5025013X8 8 BOLT, 3/8-16 X 1" GD5 CZ
26 5025171 8 WASHER, 3/8" SPLIT LOCK
27 5025013X10 4 BOLT, 3/8-16 X 1-1/4" GD5 CZ
28 5025128 4 NUT, 3/8-16 HEX SERRATED FLANGE
29 5025010X6 2 BOLT, 1/4-20 X 3/4" GD5 YZ
30 5025154 2 WASHER, 1/4 SAE
31 5025169 2 WASHER, 1/4" LOCK
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Hydraulic Pump SERVICE PARTS - BDP/PG SeriesHydraulic Pump SERVICE PARTS - BDP/PG SeriesHydraulic Pump SERVICE PARTS - BDP/PG SeriesHydraulic Pump SERVICE PARTS - BDP/PG Series
Mfg. No: 5901166Note: Unless noted otherwise, use the standard torque specifications
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Hydraulic Pump SERVICE PARTS - BDP/PG SeriesHydraulic Pump SERVICE PARTS - BDP/PG SeriesHydraulic Pump SERVICE PARTS - BDP/PG SeriesHydraulic Pump SERVICE PARTS - BDP/PG Series
REF NOREF NOREF NOREF NO PART NOPART NOPART NOPART NO QTYQTYQTYQTY DESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTION

1 5023405 1 Housing Kit
2 5023406 1 End Cap Kit (W/ Poppets, Standard Charge) (Includes Ref. Nos. 66)
3 5023407 1 Straight Headless Pin
4 5023408 4 Hex Flange Bolt M8-1.25 X 60mm LG
5 5023409 1 Housing O-Ring
6 5023410 1 Charge Pump Kit (STD) (Includes Ref. Nos. 7 & 8)
7 ----- 1 STD Gerotor Assy (11 cu. In/rev D-Drive) (Not a Serviceable Part)

 -Not a serviceable part.
8 ----- 1 O-Ring (Not a Serviceable Part)
10 5023411 2 Socket Head Screw M6 x 1.0-20mm Lg (STD Charge)
15 5023412 1 Bypass Valve Kit (Blank)
18 5023413 1 Pump Shaft Kit (Blind 15mm Keyway W/ Std Charge) (Includes Ref. Nos. 19)
19 ----- 1 Ball Bearing 17 x 40 x 12 (Not a Serviceable Part)

 -Not a serviceable part.
20 5023414 1 Lip Seal 17 x 40 x 7 PTC
21 5023415 1 Spacer
22 5023416 1 Retaining Ring
25 5023417 1 Cylinder Block Kit
29 5023418 1 Block Spring
30 5023419 1 Block Thrust Washer
31 5023420 1 Valve Plate (Steel N-Tec:Black)
32 5023421 1 Swashplate
34 5023422 1 Ball Thrust Bearing
37 5023423 1 Trunnion Arm, Tapered Square
38 5023424 1 Slot Guide
42 5023425 2 Check Valve Kit (0.031"Orifice)
44 5023426 1 Charge Relief Valve Kit (1/4" Plastic Ball & Spring)
49 5023427 1 Trunnion Seal / Retainer Kit
56 5023428 1 Straight Thread Plug
66 ----- 1 5/16" SAE Plug (Not a Serviceable Part)

 -Not a serviceable part.
100 5023429 1 Overhaul Seal Kit

 -Not Shown
101 ----- 1 Spacer RTN (Not a Serviceable Part)

 -Not a serviceable part.
102 ----- 1 Spring, Extension (Not a Serviceable Part)

 -Not a serviceable part.
103 ----- 1 Screw, 5/16 x .875 (Patch) (Not a Serviceable Part)

 -Not a serviceable part.
104 ----- 2 Washer .34 x .88 x .06 (Not a Serviceable Part)

 -Not a serviceable part.
105 ----- 1 Washer, Nylon (Not a Serviceable Part)

 -Not a serviceable part.
106 ----- 1 Nut, Hex Lock 5/16-24 UNF (Not a Serviceable Part)

 -Not a serviceable part.
107 ----- 1 Spacer (Not a Serviceable Part)

 -Not a serviceable part.
110 5023430 1 Kit, RTN, STD (Includes Ref. Nos. 94, 98, 100, 101, 102, 103, 104, 104, 105, 106

& 107)
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Lift GroupLift GroupLift GroupLift Group
Mfg. No: 5901166Note: Unless noted otherwise, use the standard torque specifications
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Lift GroupLift GroupLift GroupLift Group
REF NOREF NOREF NOREF NO PART NOPART NOPART NOPART NO QTYQTYQTYQTY DESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTION

1 5025203X6 1 PIN, Cotter, 1/8" X  3/4"
2 5100351 2 BUSHING, REAR QUICK TACH
3 5100144 4 SPACER, .53 X 1.00 X 1.44
4 5045947 2 ADJUSTER, BRAKE LINKAGE
5 5047125 2 SPACER, .39 X 1.00 X .88
6 5021812 2 EYE BOLT, 3/8-16 X 6" , 1" EYE
7 5025210 2 PIN, HAIR, .0915 X 1-7/8
8 5023174 2 CLEVIS , 1/2-20, STEEL
9 5025328X12 2 PIN CLEVIS 1/2" X 1-1/4"
10 5025096 2 NUT, 3/8-16 HEX NYLON LOCK
11 5023202 1 WASHER, WAVE, M10
12 5025018X20 2 BOLT, 1/2-20 X 2-1/2" GD5 CZ
13 5025394 20 NUT, 3/8-16 HEX NYLOCK FLANGE
14 5025305 4 WASHER, .41 X 1.75 X .14
15 5025013X12 2 BOLT, 3/8-16 X 1-1/2" GD5 CZ
16 5025098 4 NUT, Hex, Nylon Lock, 1/2-20
17 5025013X16 2 BOLT, 3/8-16 X 2, GD5, CZ
18 5025128 2 NUT, 3/8-16 HEX SERRATED FLANGE
19 5025156 6 WASHER, 3/8 SAE
20 5025013X8 4 BOLT, 3/8-16 X 1" GD5 CZ
21 5100170 2 ROD, DECK LIFT, LINKAGE
22 5025155 4 WASHER, 5/16" SAE
23 5025011X8 4 BOLT, 5/16-18 X 1"  GD5
24 5100177 1 SHAFT, HANGER
25 5100135 1 SHAFT, HANDLE, DECK SUPPORT
26 5400391D 1 WELD, DECK HANGER, LH
27 5400392D 1 WELD, DECK HANGER, RH
28 5400382D 1 PLATE, DECK HANGER SUPPORT
29 5044960 4 SPACER, .39 X 1.00 X .25
30 5101008 1 SAFETY WALK, 4.50 X 3.50
31 5048258 2 BUSHING, DECK SUPPORT
32 5025210 4 HAIRPIN
33 5021098 2 BEARING, BRONZE FLANGE 3/4"
34 5048711D 1 WELD, DECK LIFT HANGER REAR
35 5048733D 1 LINK, DECK LIFT SHAFT
36 5400872D 1 WELD, DECK HEIGHT SHAFT
37 5048884D 1 WELD, DECK LOCK
38 5020639 1 SPRING, EXTENSION
39 5048264 2 SPACER, .63 X .39 X 1.50
40 5400370D 1 PLATE, INNER DECK HEIGHT
41 5048335 1 SPACER, .76 X 1.00 X 1.00
42 5046092 1 SPACER, .76 X 1.00 X .50
43 5100171 1 GRIP, BLACK FLEXIBLE
44 5100179 1 HITCH PIN, 1/2" X 2-1/2"
45 5023198 1 COVER, VINYL HANDLE
46 5400401D 2 WELD, QUICK RELEASE HANDLE, FRONT
47 5400839D 2 WELD, QUICK RELEASE HANDLE, REAR
48 5025013X6 4 BOLT, 3/8-16 X 3/4" GD5 CZ
49 5025356 2 SHOULDER BOLT, 3/8-16 X 1/2 X 3/8
50 5025011X6 2 BOLT, 5/16-18 X 3/4 GD5
51 5025013X20 2 BOLT, 3/8-16 X 2-1/2" GD5 CZ
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Lift GroupLift GroupLift GroupLift Group
Mfg. No: 5901166Note: Unless noted otherwise, use the standard torque specifications
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Lift GroupLift GroupLift GroupLift Group
REF NOREF NOREF NOREF NO PART NOPART NOPART NOPART NO QTYQTYQTYQTY DESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTION

52 5025392 4 NUT, 5/16-18 HEX NYLOCK FLANGE
53 5021102 4 SPRING, COMPRESSION
54 5023497 2 EYE BOLT, 3/8-16 X 5, 2.88THRD, 1EYE, CZ
55 5025089 2 NUT, 1/2-20 HEX JAM
56 5100561 2 BEARING, BRONZE FLANGE, 3/4"
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Main Frame & Front Suspension GroupMain Frame & Front Suspension GroupMain Frame & Front Suspension GroupMain Frame & Front Suspension Group
Mfg. No: 5901166Note: Unless noted otherwise, use the standard torque specifications
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Main Frame & Front Suspension GroupMain Frame & Front Suspension GroupMain Frame & Front Suspension GroupMain Frame & Front Suspension Group
REF NOREF NOREF NOREF NO PART NOPART NOPART NOPART NO QTYQTYQTYQTY DESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTION

1 5025057 8 NUT 5/16-18 HEX NYLON LOCK
2 5025265X56 1 3/4-16 X 7" GD 8 BOLT TZ
3 5025160 1 WASHER, 3/4" SAE
4 5025284 1 NUT,  3/4-16 HEX NYLON LOCK
5 5025303 8 SCREW 5/16-18 X 1 FLAT HD SC
6 5020095 2 GREASE FITTING, 1/4-28 STR
7 5022852 1 PIVOT BEARING,1.00" X 1.125" OD X 1.50"
8 5047489 1 SPACER, .75 X 1.00 X 2.38
9 5400756 1 SPACER, .75 X 1.50 X .785
10 5023214 2 CAP, VINYL 1.687 X 1-1/2
11 5045990 2 PLATE, FRICTION REDUCER
12 5021541 4 BUSHING, FLANGE
13 5020602 2 COLLAR, 1" SPLIT
14 5048775D 2 WELD, CASTER YOKE
15 5400405D 1 WELD, PIVOTING FRONT END
16 5400350D 1 WELD, MAIN FRAME, SNAPPER ZT
17 5100358 1 BEARING, PIVOT, 1.00 X 1.25 X .50
18 5025392 4 NUT, 5/16-18 HEX NYLOCK FLANGE

 -(18HP & 19HP Models Only)
19 5401053D 2 PLATE, DECK STOP - SNAPPER RED

 -(18HP & 19HP Models Only)
20 5025155 4 WASHER, 5/16" SAE

 -(18HP & 19HP Models Only)
21 5025011X6 4 BOLT, 5/16-18 X 3/4 GD5

 -(18HP & 19HP Models Only)
22 5403499D 1 WELD, MAIN FRAME, SNAPPER 400Z

 -(24 HP Models Only)
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Seat & Kickplate GroupSeat & Kickplate GroupSeat & Kickplate GroupSeat & Kickplate Group
Mfg. No: 5901166Note: Unless noted otherwise, use the standard torque specifications
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Seat & Kickplate GroupSeat & Kickplate GroupSeat & Kickplate GroupSeat & Kickplate Group
REF NOREF NOREF NOREF NO PART NOPART NOPART NOPART NO QTYQTYQTYQTY DESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTION

1 7078299 2 SPRING, SEAT SUPPORT
2 5025394 8 NUT, 3/8-16 HEX NYLOCK FLANGE
3 5025013X8 6 BOLT, 3/8-16 X 1" GD5 CZ
4 5025392 6 NUT, 5/16-18 HEX NYLOCK FLANGE
5 5025011X8 6 BOLT, 5/16-18 X 1"  GD5
6 5025292 6 WASHER, 5/16" GD.9 FLAT
7 5025057 4 NUT, 5/16-18 HEX NYLON LOCK
8 5025013X40 1 BOLT, 3/8-16 X 5" GD5
9 5025156 8 WASHER, 3/8 SAE
10 5025013X32 1 BOLT, 3/8-16 X 4" GD5 CZ
11 5400528D 1 WELD, SEAT PLATE - RED
12 5061599 1 SEAT
13 5400361D 1 MOUNT, OIL FILTER
14 5101007 1 SAFETY WALK, FLOOR REST, 17.13 X 6.00
15 5100999 1 SAFETY WALK, FLOOR PLATE, 17.13 X 11.50
16 5400918D 1 PLATE, FLOOR DETAIL
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Wheel & Tire GroupWheel & Tire GroupWheel & Tire GroupWheel & Tire Group
Mfg. No: 5901166Note: Unless noted otherwise, use the standard torque specifications
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Wheel & Tire GroupWheel & Tire GroupWheel & Tire GroupWheel & Tire Group
REF NOREF NOREF NOREF NO PART NOPART NOPART NOPART NO QTYQTYQTYQTY DESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTION

1 5022433S 2 WHEEL & TIRE ASSEMBLY, 11 X 4.0 - 5, COMPLETE
 -(Includes Ref No. 2 - 6)

2 5022433X1 2 TIRE, FRONT, 11 X 4.0 - 5
3 5022433S2 2 WHEEL ASSEMBLY, COMPLETE

 -(Includes Ref No. 4 & 5)
4 2172353 4 VALVE STEM & CAP ASSEMBLY
5 5021042 4 BEARING, ROLLER

 -(2 Per Tire)
6 5021043 4 BEARING RETAINER

 -(2 Per Tire)
7 5045996 2 AXLE, FRONT CASTER
8 5025017X52 2 BOLT, 1/2-13 X 6-1/2
9 5025056 2 NUT, HEX NYLON LOCK, 1/2-13
10 5102329 2 TIRE ASSM, 20X8.00-10NHS, TM, 2.625 OFFS

 -(Includes Ref No. 4, 11 & 12)(was 5101293)
11 5101293X1 2 TIRE, REAR, 20 X 8.0 X 10, TURF MASTER
12 5023095X2 2 WHEEL ASSEMBLY, FOR 20 X 8.0 X 10 TIRE
13 5020601 8 LUG NUT, 1/2-20
14 5025158 4 WASHER, 1/2 SAE
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Wiring Schematic 20hpWiring Schematic 20hpWiring Schematic 20hpWiring Schematic 20hp
Mfg. No: 5901166Note: Unless noted otherwise, use the standard torque specifications
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Wiring Schematic 20hpWiring Schematic 20hpWiring Schematic 20hpWiring Schematic 20hp
REF NOREF NOREF NOREF NO PART NOPART NOPART NOPART NO QTYQTYQTYQTY DESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTION

-- ----- 1 Wiring Schematic includes harness #5048640

Not F
or

Repro
duct io

n

Copyright ©  Briggs and Stratton. All Rights reserved 49 03-Jun-2019



in/lbs
ft/lbs

3

Torque Specification Chart
FOR STANDARD METRIC MACHINE HARDWARE (Tolerance ± 20%)

Property
Class

Class 8.8 Class 10.9  Class 12.9

Size Of
Hardware Nm. Nm. Nm. Nm.

M3 1.28
2.90
5.75

9.9
16.5

24
48
83

132
200
275
390
530
375
995

1350
1830
2360
3050

13.44 1.80
4.10
8.10

14
23
34
67

117
185
285
390
550
745
960

1400
1900
2580
3310
4290

19.2 22.92 2.15
M4 30.72 43.44 52.56 4.95
M5 60.96 5.97 7.15

16.5
9.7

M6 7.3 10.3 12.1
M7 12.1 16.9 19.9 27
M8 17.7 25 29 40
M10 35 50 59 81
M12 61 86.2 103 140
M14 101 136 162 220
M16 147 210 250 340
M18 202 287 346 470
M20 290 405 486 660
M22 390 559 656 890
M24 497 708 840 1140
M27 733 1032 1239 1680
M30 995 1401 1681 2280
M33 1349 1902 2278 3090
M36 1740 2441

3798
2935 3980

M39 2249 3163

Torque Specification Chart
FOR STANDARD MACHINE HARDWARE (Tolerance ± 20%)

Hardware
Grade

SAE Grade 2 SAE Grade 5 SAE Grade 8

Size Ofin/lbs
ft/lbs

in/lbs
ft/lbs

in/lbs
ft/lbs

in/lbs in/lbs
Hardware ft/lbs Nm. ft/lbs Nm. ft/lbs Nm.

8-32 19 2.1 30 3.4 41 4.6
8-36 20 2.3 31 3.5 43 4.9
10-24 27 3.1 43 4.9 60 6.8
10-32 31 3.5 49 5.5 68 7.7
1/4-20 66 7.6 8 10.9 12 16.3
1/4-28 76 8.6 10 13.6 14 19.0
5/16-18 11 15.0 17 23.1 25 34.0
5/16-24 12 16.3 19 25.8 29 34.0
3/8-16 20 27.2 30 40.8 45 61.2
3/8-24 23 31.3 35 47.6 50 68.0
7/16-14 30 40.8 50 68.0 70 95.2
7/16-20 35 47.6 55 74.8 80 108.8
1/2-13 50 68.0 75 102.0 110 149.6
1/2-20 55 74.8 90 122.4 120 163.2
9/16-12 65 88.4 110 149.6 150 204.0
9/16-18 75 102.0 120 163.2 170 231.2
5/8-11 90 122.4 150 204.0 220 299.2
5/8-18 100 136 180 244.8 240 326.4
3/4-10 160 217.6 260 353.6 386 525.0
3/4-16 180 244.8 300 408.0 420 571.2
7/8-9 140 190.4 400 544.0 600 816.0
7/8-14 155 210.8 440 598.4 660 897.6
1-8 220 299.2 580 788.8 900 1,244.0
1-12 240 326.4 640 870.4 1,000 1,360.0

Hex Head Capscrew

Hex Nut

Lockwasher

Washer

Carriage Bolt

NOTES
1. These torque values are to be used for all hardware

excluding: locknuts, self-tapping screws, thread forming
screws, sheet metal screws and socket head setscrews.

2. Recommended seating torque values for locknuts:
a. for prevailing torque locknuts - use 65% of grade 5

torques.
b. for flange whizlock nuts and screws - use 135% of

grade 5 torques.
3. Unless otherwise noted on assembly drawings, all torque

values must meet this specification.

Hardware Identification  &  Torque Specifications

Common Hardware Types

No
Marks

The guides and ruler furnished below are designed to
help you select the appropriate hardware.

8.8 10.9 12.9

Class 5.6

5.6

5150

13.44 1.28
5.88

26.4 2.50
44.64 4.3

5.2 7.1
7.7 10.5
15 21

988 1340
759 1030
590 800
435 590
320 435
217 295
169 230
126 171

89 121
64 88
42 58
26 36

.56

Thread
Diameter (mm)

Screw, 1/2- 16 x 2

Body
Diameter

Diameter

Inside
Diameter (in)

Nut, 1/2-16
0

1/4 3/41/2 21
1/4 3/41/2 1/4 3/41/2 1/4 3/41/2 4

90 10070 8050 6030 400 10 20

     Thread
Diameter (mm)

Nut, M8 Screw, M8- 1.25 x 25

Distance between 
threads (mm)

Body
Length (in)

Body
Length (mm)

3/8” Bolt or Nut
Wrench—9/16”

5/16” Bolt or Nut
Wrench—1/2”

1/4” Bolt or Nut
Wrench—7/16”

1/2” Bolt or Nut
Wrench—3/4”

7/16” Bolt or Nut
Wrench (Bolt)—5/8”
Wrench (Nut)—11/16”

in/lbs

Threads
per inch

Threads
per inch

Body Length

Body

When a washer or nut is identified as 1/2” (M8), this is 
the Nominal size, meaning the inside diameter is 1/2 inch 
(8mm metric thread diameter); if a second number is present
it represents the threads per inch (distance between threads).

When bolt or capscrew is identified as 1/2 - 16 x 2” (M8 - 1.25 x 50),
this means the Nominal size, or body diameter is 1/2 inch (8mm
metric thread diameter), the second number,16, represents the 
threads per inch, (distance between threads). The final number
is the body length of the bolt or screw, 2 inches (50mm).

Standard Hardware Sizing

M6 Bolt or Nut
Wrench—10mm

M8 Bolt or Nut
Wrench—13mm

M10 Bolt or Nut
Wrench—17mm

M12 Bolt or Nut
Wrench—19mm

M14 Bolt or Nut
Wrench—22 mm

Wrench & Fastener Size Guide
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